
 

City of Glendale Water and Power  
141 North Glendale Ave, 4th Floor ó Glendale, CA 91206 

 

 
 
 
 
 
 

Research Effort to Investigate 
the Feasibility of Microfiltration 
in the RCF Process for Cr(VI) 
Removal –  
Pilot Test Plan  
 
 
February 22, 2012 
 
 
Final Draft 

 

 

 
 

 

  
 
 
 
 

 

05337010.0000 
 
  
 



 
 

Table of Contents 
 

    

 

Water Research Foundation  and City of Glendale, California  
MF/UF Pilot Test Plan  
 

 i 

 

Contents 

1. Introduction 1-1 

1.1. Cr(VI) Regulatory Trends .............................................................................................. 1-1 
1.2. City of Glendale Research History ................................................................................ 1-2 
[...]
groundwater: Redox processes and immobilization in soils. Environ. Sci. Technol. 35:1350-1357. 
3 U.S. EPA (1984). Health assessment document for chromium. Final report. Cincinnati, OH: 
Environmental Criteria and Assessment Office. EPA 600883014F. 



 
Section 1 

Introduction 
 

    

 

Water Research Foundation  and City of Glendale, California  
MF/UF Pilot Test Plan  
 

 1-2 

 

 
Cr(VI) is currently regulated at the federal level as total chromium with a Maximum 
Contaminant Level (MCL) of 100 µg/L. The current MCL was based on an allergic 
dermatitis endpoint rather than cancer4. In the past few years, the toxicology of Cr(VI) 
was re-evaluated in a National Toxicology Program (NTP) study.  Based primarily on 
this study, the U.S. Environmental Protection Agency (USEPA) released its peer-review 
draft assessment of Cr(VI) toxicology for public comment in September 2010. The 
document identifies Cr(VI) as a carcinogen through ingestion, such as from drinking 
water, and proposes a reference dose of 0.0009 mg/kg/day, which is much lower than the 
current reference dose of 0.003 mg/kg/day for total chromium.  The reference dose serves 
as a predecessor to an MCL. If the proposed Cr(VI) reference dose is finalized at or near 
that level, a separate MCL at a low parts-per-billion level is possible for Cr(VI).  

The State of California currently has a lower MCL of 50 µg/L for total chromium.  
California State law requires California Department of Public Health (CDPH) to set a 
Cr(VI)-specific MCL. Adoption of this MCL depends on the CA Office of 
Environmental Health Hazard Assessment (OEHHA)’s publication of a Public Health 
Goal (PHG).  In July 2011, OEHHA released a final PHG of 0.020 μg/L (parts-per-
billion, or ppb) for Cr(VI).  Based on this PHG, CDPH will perform cost-benefit analyses 
to set a Cr(VI) MCL.  If the MCL is set at or below single-digit ppb levels, a significant 
number of sources in California would need treatment technologies for Cr(VI) removal.   

1.2. City of Glendale, California Cr(VI) Research Program 
Since 2002, the City of Glendale has been leading research to identify and test Cr(VI) 
treatment technologies for drinking water. Phase I screened a wide range of technologies 
at the bench-scale for the ability to yield water with single-digit micrograms per liter 
(ppb) Cr(VI) concentrations.  Phase II built upon these findings to test six Cr(VI) 
treatment technologies at the pilot scale.  From these studies, an Expert Panel 
recommended two technologies for demonstration-scale testing – weak base anion 
exchange (WBA) and reduction/coagulation/filtration (RCF) using ferrous sulfate. The 
City of Glendale accepted the Panel’s recommendation and is currently in Phase III of the 
research effort, consisting of demonstration testing a 425-gpm WBA system and a 100-
gpm RCF system.   

The RCF process uses ferrous sulfate to reduce and co-precipitate chromium with iron 
oxyhydroxide particles, which are subsequently removed by filtration. An interim 
aeration step between reduction and filtration is intended to oxidize all of the remaining 
ferrous iron in solution after the reduction tanks, and also provide more time for 
coagulation.  Chromium removal is intrinsically tied to particle removal by filtration due 

                                                 
4 U.S. EPA website: http://water.epa.gov/drink/contaminants/basicinformation/chromium.cfm 



 
Section 1 

Introduction 
 

    

 

Water Research Foundation  and City of Glendale, California  
MF/UF Pilot Test Plan  
 

 1-3 

 

to the association of the Cr(III) with the ferric iron particles. Granular media filtration 
(i.e., anthracite and sand) is currently being tested at the demonstration scale to offer a 
low-cost means of particle removal. However, granular media filtration has demonstrated 
considerable fluctuations in filter effluent turbidity and hence chromium removals, thus 
sub-ppb levels of total Cr have not been consistently achieved. The California PHG at a 
level of 0.020 ppb and the intention of California to regulate Cr(VI) has raised the 
question of whether more advanced filtration (i.e., microfiltration) can achieve lower 
treated water concentrations. The Expert Panel recommended that Glendale test MF to 
achieve better particle, and hence chromium, removal in the RCF process. MF pilot 
testing will be approached as an add-on to the current RCF facilities. 

1.3. Process Flow Diagram 
Two MF membrane units will be tested as an add-on to the current RCF facilities, and 
will be run in parallel. The RCF process diagram is shown in Figure 1-1. The MF 
membrane units will receive coagulated water (containing ferric but no polymer) from the 
break tank inserted between the aeration tank and the rapid mix. The effluents from the 
MF membrane units will be discharged to the sewer.  

Figure 1-1: RCF Process Flow Diagram Showing Integration of MF Pilot Units 

 

SP-606
BACKWASH 
WASTE

SP-605
BACKWASH 
WASTE

INFLUENT

GN-3

STATIC 
MIXER

FERROUS 
SULFATE

POLYMER

REDUCTION TANK 
W/ MIXER

REDUCTION TANK 
W/ MIXER

REDUCTION TANK 
W/ MIXER

RAPID MIX 
TANK

PROGRESSIVE 
CAVITY PUMP

DUAL GRANULAR 
MEDIA FILTERS

SEWER

SOLIDS TO 
DISPOSAL

DISCHARGE 
PUMP

FLO-TREND 
FILTER

RECYCLE 
PUMP

RECYCLE 
PUMP

SPENT BACKWASH 
WATER STORAGE 

& HANDLING 
TANK

FLO-TREND 
FILTRATE 
RECYCLE

BACKWASH 
SUPERNATANT 
RECYCLE

SLUDGE 
PUMP

AERATION 
TANK

OFF GAS
TREATMENT

PA
LL GE

PERMEATER & 
MAINTENANCE
CLEAN WASTE

FLOW 
CONTROL 
VALVE

FLOW 
METER 

CONTROL
LER

M

OVERFLOW 
TO SUMP 

PUMP

BREAK TANK

SP-100 SP-101 SP-102

SP-103

SP-202 SP-201

SP-301SP-302

SP-501

SP-502

SP-401

SP-001

SP-303

SP-104

SP-105

SP-106

SP-601

SP-602 SP-604



 
Section 1 

Introduction 
 

    

 

Water Research Foundation  and City of Glendale, California  
MF/UF Pilot Test Plan  
 

 1-4 

 

1.4. Source Water Supply and Quality 
Table 1-1 summarizes the anticipated feed water quality to the MF units. Turbidity, 
ferrous and total iron, temperature, Cr(VI) and total Cr, are currently not monitored at the 
aeration effluent (i.e. potential MF takeoff location). Total Cr concentrations in the raw 
water are provided instead of aeration effluent. Ferrous iron, Cr(VI), and total iron 
monitoring results at the aeration influent are provided instead of aeration effluent. 
Ferrous iron concentrations at aeration effluent are expected to be lower than at aeration 
influent.  

Note that the total iron concentrations in Table 1-1 reflect operational conditions with a 
Fe:Cr(VI) mass ratio of 25:1 and Cr(VI) concentrations of approximately 80 ppb.  In 
addition to the 25:1 Fe:Cr(VI) ratio, a higher Fe:Cr(VI) mass ratio of 50:1 will also be 
tested during the MF pilot study, which is expected to result in doubling of the total iron 
concentration in membrane feed water.  

A low influent Cr(VI) water source will be identified with CDM’s help, using a 
combination of North wells. Raw water quality data for the identified water source will 
be gathered and analyzed, if available. In addition, membrane feed water quality data will 
be gathered during the MF pilot test as described in Section 4.1.  

 
Table 1-1. Anticipated MF Membrane Feed Water Quality 

Parameter Monitoring Location  Average  Range 
Total Cr (ppb)  Raw Water  74 64 – 80 
Cr(VI) (ppb) Raw Water 76.6 65-85 
Total Cr (ppb) Aeration Influent 78.4 76-84 
Cr(VI) (ppb)  Aeration Influent  0.15 ND (<0.025) to 0.38 
Total Iron (mg/L as Fe)  Aeration Influent  1.76 1.01 – 2.69 
Ferrous Iron (mg/L as Fe)  Aeration Influent  0.44 ND (<0.02) – 0.44 
Temperature (°C)  Aeration Influent  21 20 – 23 
Turbidity (NTU)  Currently no data available for MF/UF feed location 
pH  Aeration effluent (MF Feed)  7.8 7.6 – 8.0 
1,1-Dichloroethane  
(1,1-DCA, ppb)  

Aeration effluent (MF Feed)  2.2 1.6 – 3.0 

1,1-Dichloroethylene  
(1,1-DCE, ppb)  

Aeration effluent (MF Feed)  37 19 - 72 

1,2-Dichloroethane  
(1,2 DCA, ppb)  

Aeration effluent (MF Feed)  1.3 1.1 – 1.7 

Carbon tetrachloride (ppb)  Aeration effluent (MF Feed)  7.4 4.3 – 10.0 
Chloroform  
(trichloromethane, ppb)  

Aeration effluent (MF Feed)  4.6 3.5 – 5.8 

cis-1,2-Dichlorethylene  
(1,2-DCE, ppb)  

Aeration effluent (MF Feed)  3.6 2.7 – 4.3 

Tetrachloroethylene  
(PCE, ppb)  

Aeration effluent (MF Feed)  14 9 – 16 

Trichloroethylene  
(TCE, ppb)  

Aeration effluent (MF Feed)  447 300 – 510 

Total Trihalomethanes 
(TTHM, ppb)  

Aeration effluent (MF Feed)  4.6 3.5 – 5.8 



 
Section 1 

Introduction 
 

    

 

Water Research Foundation  and City of Glendale, California  
MF/UF Pilot Test Plan  
 

 1-5 

 

 

1.5. Treated Water Quality Goals 
Table 1-2 lists project treated water quality goals which will also be used as a benchmark 
for the membrane treatment system.  The project goals are more rigorous than the 
minimum standards to meet regulatory requirements. In addition, the ability of the MF 
units to achieve Cr(VI) and total Cr concentrations below the goals will be evaluated to 
assess the limits of treatability.   

  



 
Section 1 

Introduction 
 

    

 

Water Research Foundation  and City of Glendale, California  
MF/UF Pilot Test Plan  
 

 1-6 

 

Table 1-2: Treated Water Quality Goals 
Parameter Monitoring Location Treated Water Quality Goals 

Turbidity (NTU)  MF treated water  <1.0 NTU for 100 percent of 4-hr observations;  
≤0.15 NTU in at least 95 percent of samples each 
month and is never ≥0.3 NTU in two consecutive 5-
minute apart measurements  

Cr(VI) (ppb)  MF treated water  <1.0 ppb in at least 95 percent of monitoring samples 
each month  

Total Cr (ppb)  MF treated water  <1.0 ppb in at least 95 percent of monitoring samples 
each month  

Total Iron (mg/L as Fe)  MF treated water  <0.05 mg/L based on monthly average  

  

1.6. Pilot Test Objectives 
The objectives of the pilot study are to: 

1) To determine the effectiveness of MF/UF membrane technology for removing 
total Cr (and hence, Cr(VI) as well) to the sub-ppb levels,  

2) To assess whether iron fouling is problematic in direct filtration mode of 
operation for the RCF process, and 

3) To identify design criteria for full-scale MF/UF in a RCF treatment process, 
which will provide the basis for cost development (which will be performed as an 
additional effort).  

 



 

    

 

Water Research Foundation  and City of Glendale, California  
MF/UF Pilot Test Plan  
 

 2-1 

 

2 

2. Pilot System Description 

This section provides a description of the proposed RCF microfiltration pilot systems. 

2.1. Overview 
Two pilot testing units will be added to existing RCF facility at the City of Glendale’s 
water treatment plant. Glendale issued a Request for Proposals (RFP) for MF vendors and 
selected two systems, including one pressure MF system from Pall and one submerged 
UF system from GE/Zenon. Note that the GE/Zenon submerged system is technically 
considered to be ultrafiltration (UF) due to the smaller pore size than typical 
microfiltration membranes.  

The proposed pilot system will include:   

n Pre-treatment (using existing pre-treatment consisting of reduction with ferrous 
sulfate and aeration) 

n Break tank/ equalization tank 

n Pall pressure MF system 

n GE/Zenon submerged UF system, to be operated in parallel with Pall MF system 

n Chemical cleaning solution collection and neutralization tank 

All of the chemicals used in the pilot study will conform to the American National 
Standards Institute/National Sanitation Foundation (ANSI/NSF) Standard 60. All 
membrane pilot units will conform to ANSI/NSF Standard 61.   

Table 2-1 lists the capacity of each of the primary treatment components.  Approximately 
20 to 30 gpm of water from the break tank will be piped to each membrane system. To 
ensure sufficient flow for the MF pilot systems, approximately 60 gpm flow from 
aeration tank will be diverted to the break tank. The break tank is set up to allow 
overflow to be discharged to one sump pump in the RCF containment area.  The 60 gpm 
flow rate may be adjusted based on the MF operations.  The break tank capacity is 500 
gallons. 

 

 

 

 



 
Section 2 

Pilot System Description 
 

    

 

Water Research Foundation  and City of Glendale, California  
MF/UF Pilot Test Plan  
 

 2-2 

 

Table 2-1: Operating Parameters of Major Pilot System Process Components 

Process Component Typical Operating Parameters 

Break Tank 500 gallons 

Pall Pressure MF Membranes ≤ 40 gpm (typically 20 – 30 gpm) 

GE/Zenon Submerged UF Membranes 10 - 30 gpm 

 

2.2. Pre-treatment 
Reduction and aeration steps will be accomplished at the existing RCF facility.  Ferrous 
sulfate is injected through a static mixer, upstream of reduction tanks.  Three reduction 
tanks with 4,500 gallons of capacity (i.e. 1,500 gallon per tank) are connected in series.  
Each reduction tank is designed to provide hydraulic retention time of 15 min at 100 gpm 
flow. Water from the reduction tanks will flow into the aeration tank, where air is 
introduced at approximately 54 standard cubic feet per minute (SCFM).  A stream of 
approximately 60 gpm of aerated water will be diverted to the break tank.  The 
membranes will receive coagulated water (containing ferric but no polymer) from the 
break tank.   

2.3. Membrane Filtration 
Two proprietary membrane filtration systems will be tested in parallel, including one MF 
system (Pall) and one UF system (GE/Zenon).  Both pilot scale systems will employ 
modules identical to those used in the respective suppliers’ full-scale water treatment 
equipment. Target fluxes, recoveries, and operating schemes for each system will be 
established by the respective suppliers in conjunction with the Malcolm Pirnie and CDM, 
taking into account the site-specific treatment processes upstream and anticipated feed 
water quality.  The selection of operational parameters will also consider differences in 
the Cr(VI) concentrations. Note that each of the pilot units will be equipped with 
turbidimeters on both the feed (conventional) and filtrate (laser). Grab samples will be 
collected for turbidity analysis for quality assurance and control (QA/QC) as defined in 
the sampling plan provided in Section 4.  

Standard procedures associated with the operation of the membrane filtration systems are 
discussed in the following subsections. 

2.3.1. Integrity Testing 
Periodic direct integrity testing will be conducted on each membrane filtration system to 
detect the presence of any integrity breaches and confirm the log removal value (LRV) 
achieved.  The direct integrity tests will be performed according with the USEPA 
Membrane Filtration Guidance Manual.  Accordingly, pressure decay tests will be 



 
Section 2 

Pilot System Description 
 

    

 

Water Research Foundation  and City of Glendale, California  
MF/UF Pilot Test Plan  
 

 2-3 

 

applied with sufficient pressure to identify a 3 micron (mm) breach.  The appropriate test 
parameters will be determined in consultation with the membrane system suppliers.  
Pressure decay tests will be conducted once every other week, as well as after any 
cleaning operation (see Section 2.3.3).  Each membrane system will be also be subject to 
continuous indirect integrity monitoring as discussed in the Membrane Filtration 
Guidance Manual, using Hach FilterTrak laser turbidimeters and/or particle counters 
capable of measuring discrete particles in the size range of 2 to 15 mm.   

2.3.2. Log Removal Values  
LRV data will be collected during pilot testing.  The LRVs can be calculated by two 
approaches: 1) using particle count data; and 2) by converting the results of direct 
integrity testing using the methods described in the Membrane Filtration Guidance 
Manual.  Both methods have shortcomings at pilot scale. Particle count data LRVs are 
lower when the feed water quality is better (i.e., at a lower coagulant dose), a 
contradiction that would indicate worse membrane performance when the risk of particle 